

TEST REPORT



Aluminium-Massivkeil 1.050 g (Art.Nr. 42-1050)

Test no.: 1345

OWNER OF TEST CERTIFICATE

GEDORE Werkzeugfabrik
GmbH & Co. KG
Remscheider Strasse 149
42899 Remscheid - Germany

www.ochsenkopf.com




OCHSENKOPF
BY GEDORE



Test results and evaluations

GEDORE Werkzeugfabrik GmbH & Co. KG
Remscheider Strasse 149, 42899 Remscheid - Germany

Application fields

Felling and splitting in small and medium wood and keeping the saw cut open

Test item	Test result
Effect	Good wedge effect, very good hold The saw chain will not be damaged Profiled surfaces prevent jumping out of the saw cut
Handling	Light and handy design Easily carried in the work belt
Durability	High material stability
Cold stability	Cold stability even at high minus temperatures
Work safety	GS- mark existing

Execution

Polyamide wedge; Surfaces with longitudinal grooves and transverse ribs

Technical specifications

Length	262 mm
Width	60 mm
Height	42 mm
Wedge angle	9°
Impact plate	56 mm x 33 mm
Weight	1.050 g
Hardness	138 HB

In the field of measurement tolerances, the Aluminium-Massivkeil 1.050 g, (Art.Nr. 42-105) is still manufactured unchanged.

Test committee equipment and tools Chairman: Dr. Sebastian Paar, Laubau

Test completion: August 2020

Approval until: August 2025

First approval: May 1999

Responsible test engineer:

Patrick Müßig

patrick.muessig@kwf-online.de

Practical work with professional users

Kuratorium für Waldarbeit und Forsttechnik e.V.

Spremlinger Strasse 1

64823 Groß-Umstadt

Phone 06078-785-0

Fax: 06078/785-50

Homepage: www.kwf-online.de